Parts List REV | ECO DESCRIPTION DATE DFTM | CHKD
ITEM QTY | PART NUMBER |3 FT.|4FT.|5FT.|6FT. DESCRIPTION E 13582 UPDATED HARDWARE 11/2/2018 TH DSH
1 2 A-425-7373 Lateral Biosafety Cabinet Latch
2 8 A-500-395 Basestand Leg Bushing
3 2 B-500-386 Basestand End Panel Weldment
4 4 B-500-390 Basestand Leg Extenstion
5 1 B-500-391-TAB -01 -02 | -03 | -04 |Cross Member Panel Weldment 3'
6 2 B-500-393 Front Mounting Bracket
7 2 B-500-394 Rear Mounting Bracket
8 4 X-980443 LEG LEVELER FOR 2" SQ TUBING
9 12 X-980493 Acorn Nut 1/4-20 (Low Crown) SST
10 8 X-980494-03 Acorn Nut 3/8-16 SST
11 8 X-980495 Nutsert 1/4-20
12 2 X-980659-02 Bolt 3/8-16 X 3/4 SST
13 20 | X-980659-12 Bolt HHCS 1/4-20 X 5/8 SST
14 10 X-980781-07 Lock Washer 3/8 Internal Tooth SST
15 18 | X-980783-07 Washer 3/8 SAE Nickel
16 32 | X-980794-02 Washer 1/4 SST
17 24 X-980815-01 Lock Washer 1/4 Internal Tooth SST
18 8 X-980929-01 Bolt 3/8-16 X 2-3/4 SST
| »
BOLTTHRUTHESE(2)HOLES—4¢1”'
FOR 36" WORK SURFACE HEIGHT
BOLT THRU THESE (2) HOLES %
FOR 30" WORK SURFACE HEIGHT
34 1/2 [878] 3 FT.
46 1/2 [1181]14 FT.
58 1/2 [1486] 5 FT.
70 1/2[1791] 6 FT.
30 3/4 [781] —
A -
% o ] 09
gj ) 8 o 8 o o ] » : o o S o 3§ ) o
:: O 0 10 1/2 [267] >0 O [eo]
le ¢ ) NU-475, 477, 480, 540, 543, 545, 560, 565
20 3/4 [527] i NU-500-100
° ° 26 1/2 ° e °|8 NU-500-101
o o o 673 o o o NU-500-102
: A b ' ' SECTIONAA *sl
°, o o O [826] f : o, . gl
11 5/8 [295] I TITLE ASSEMBLY 31",
MAX o o I o o TELESCOPIVI:II/GLEASESTAND
— — DFTM DATE CHKD |SHEET
¢ =, = LS | 3111/2014 | BP 1 oF 1
- - 26 1/2 [673] ——————== DRAWING

NUMBER

BCD-16633




